{Ravisad 10/98)

SERIES 1000 ROW CULTIVATOR

RINIKER

ROW CULTIVATOR

SECTION 1
SECTION 2
SECTION 3
SECTION 4
SECTION S

SERIES 1000

INDEX

RIGID SERIES ROW CULTIVATCR
FOLDING SERIES ROW CULTIVATOR
HYDRAULICS

COMPONENT PARTS BREAKDOWN
OPTIONAL EQUIPMENT

PART NO. 81002187 Rev. D BN IRM SR4E




PARTS

FN -#177ps

[t is the policy of Hiniker Company to con- 5,
stantly improve iis products whenever it is
practical tc do so.

Hiniker Company must therefore reserve the 8.
right to redesign or change its equipment or
component paris therveof without incurring
the obligation to install or furnish such 7.
changes on eguipment previously delivered.

INSTRUCTIONS FOR ORDPERING PARTS

1. The item numbers in the illustrations
cortespond to the same item numbers
in the description list. An assembly hav-
ing a part number can be ordered. All

Dealers must indicate how to ship;
whether by truck, rail freight, express,
or parcel post.

Coilect phone calls will not be ac-
cepted.

Address all orders for paris as follows:

HINIKER COMPANY
AIRPORT ROAD

P.O. BOX 3407

MANKATO, MN 56002-3407

PHONE: (507) 625-6621

other parts must be ordered individu- INSTRUCTIONS FOR RETURNING PART

ally. The guantity in the “number re-

guired” column is the number of paris

used in this area of the machine. The 1.
term “A/R” for number required indi-

cates “as required” where the guantity

may vary. Order all parts by their num-

ber and name. Do not use the item num-

ber.

2. All references to left and right, front

and rear apply to the machine as 2.
viewed from the rear of direction of
travel.

3. Always mention the identification num-
ber of the code and setial numbers
found on the name plate of the unit on
which the part is {o be used. Much delay 3.
and confusicn can be avoided when
correct numbers are specified on parts
order and correspondence.

4. Owners, order all parts through your
local dealer.

FOR ADJUSTMENT

To assure prompt handling of claims,
your dealer or distributor should follow
standard claim and forward claim within
thirty (30) days, cf any part failure or
malfunction believed to be a warranty
claim, to Hiniker Company claims de-
partment for processing.

No returned part will be accepted un-
less they are transportation prepaid
and accompanied by the packing list
copy of the returned goods authoriza-
ticn form, or the packing list copy of the
warranty claim form.

Parts returned should have a tag at-
tached with sender's name and address
clearly printed.




SERIES 1000 ROW CULTIVATOR

SECTION 1

RIGID SERIES
ROW CULTIVATOR

PAGE 2

PAGE 3

RIGID TOOLBAR 4 ROW 36/38 INCH
SERIES 1000 & ROW 30 INCH
6 ROV 36/38 INCH
8 ROW 30 INCH

8 ROW 36/38 INCH
RIGID TOOLBAR 12 ROW 20/22 INCH
SERIES 1000 12 ROW 24 INCH




SERIES 1000 ROW CULTIVATOR

RIGID TOCLBAR SERIES 1000

DWG, NO. 3224
REF| PART REF| PART
NO. | NUMBER DESCRIPTION QTY.p NC, | NUMBER DESCRIPTION QTy
i |815-C01-0041 SMV Mount Strap i & 1850-002-426 [ Caution Decal 1
2 |850-001-354 | SMV Sign i 9 1810-001-821 | Notice Dacal 1
3 81003211 | Toolbar, 168 Inch {4 Row 36/38) 1 10 |250-001-143 | B/8 - 11 UNC x 7 HHGE GR. 5 5% 7 Toolbar 4
81003030 | Toolbar, 186 Inch {(GRow 30) 1 850-001-227 | 5/8- 11 UNC x 8 HHCS GR. 5 7 x 7 Toolbar 4
81003012 | Toolbar, 244 Inch (6 Row 36/38) 1 1 1950-001-003 [ HHCS, 14 - 20 UNC x 1" GR. 2 )
81003025 | Toolbar, 256 Inch (8row 30) 1 12 [951-001-003 | Hax Nut, 1/4 - 20 UNC 2
81003210 | Toolbar, 320 Inch {8 Row 36/38) 1 13 [961-001-008 | Hex Nut, 58 - 13 UNC 4
4 |850-001-305 | Red Reflective Tape 2 14 | 852-001-001 | Lockwasher,- 14 Inch P
5 | 860-001-285 | Yellow Refiective Tape 2 15 | 952-001-005 | Lockwasher, 5/8 Inch 4
6 | 81003182 | “1000" Decal 1 16 | 81003084 | Lower Hitch Assembly 5 x 7 Tooloar (See Saction 41 2
7 3 81003191 | “Hiniker" Decal i Page &)
17 | 81003257 Upgpeer )Hrlch Asssmiby 8x 7 Toolbar (See Seclion 4|

= PR ] [={ N} dANHE

Prnn.. e




RIGID TOOLBAR SERIES 1000
SERIES 1000 12 ROW 22"

SERIES 1000 ROW CULTIVATOR

DWG. NO. 3458
REF.| PART REF} PART
NO. | NUMBER DESCRIPTICN QTY, § NO. | NUMBER DESCRIPTION OTY
1 |815-001-004 [ SMV Moun Strap 1 16 1 81003311 | Toolbar, 282 Inch (12 Row 20/22) 1
2 |B50-001-354 | SMV Sign i 81003281 | Toolbar, 304 inch (12 Row 12/24) 1
3 | 81003258 | UpperHitch Assembly 7 x7 toohar (Sez Sec. 4 Page9) | 1 17 1810-001-4751 Block Remaoving Rod 1
4 1850-001-3051 Red Reflective Tape i 18 {810-001-284 | End Plate 2
5 |850-001-285 | Yeilow Reflective Tape 1 19 | £50-002-006 | Bolt - HHFL Wzlk, 5/16 - 18 % 3/4 8
6 B1003182 | "1000" Decal i 20 1951-002-002 | Nut - FL Welk, 516 - 18 8
7 | B1003191 | “Hinker" Decal 1 21 | B810-001-020| Parking Stand Assembly iSee Bec. 4 Page 7) 2
B |850-002-426 | Caution Decal 2 {includes ltams 22, 23, 24)
g }810-001-821 | Notice Decal ) 22 [&75-001-038 [ U-Bolt 34 (Fiis Tx 7) 8
10 {805-00%-3321 5/8 U-Bolt 2 23 |951-001-009 | Hex Nut 3/4 - 10 UNC 12
11 |950:001-003 | HHCS 1/4 - 20 UNC x 1° GR. 2 2 | 24 |852-001-006 | Lockwasher 3/4 ]z
12 |951-001-003 | Hex Nut 144 - 20 UNC i 25 | 81003246 | Lower Hitch Assembly 7 x 7 Toolbar {Rel. Only See ¢ 2
13 |951-001-008 | Hex Nut, 5/8 - 11 UNC 4 Seciion 4 Page 9}
14 |952-001-001 | Lockwasher, 1/4 Inch o | 26 | 81004186 | Spacer Strap 4
15 | 552-001-005 LOCkWaShBT, 5/8 Inch 4 27 | 951-005-044 | Locknut 5/8 E'Wa\f 4







SERIES 1000 ROW CULTIVATOR

SECTION 2
FOLDING SERIES
ROW CULTIVATOR

PAGE 2 FOLDINGTOOLBAR 8 ROW 30 INCH
SERIES 1000 * B ROW 38/38 INCH
12 ROW 30 INCH
16 ROW 30 INCH
PAGE 3-4 FOLDINGTOCLBAR 16 & 18 ROW 20/22 INCH
SERIES 1000
PAGE 5-6 FOLDINGTOOLBAR 24 ROW 20/22 INCH -
SERIES 1000

Hintionf- Prags 10/0R EN . #101R







SERIES 1000 ROW CULTIVATOR
FOLDING TOOLBAR SERIES 1000

DWG. NO. 2405

RER| PART - JREE; PART
NO. | NUMBER DESCRIPTION NO. | NUMBER DESCRIFTICN
1 | 81003224 | Centet Frame Weld (8 Row 30) 18 | 81003133 | Link Pin
81003221 1 Center Frame Weld (8 Row 36/38) 19 | 81003167 | Link Pin (8 & 12 Row)
81003164 | Center Frame Weld (12 Row 30) 81003208 1§ Link Pin {16 Row}
81002227 | Center Frame Weld (16 Row 30) 20 3 81003138 | Rofler (8 & 12 Row)
2 | 81003226 | Wing Weld (B-Fow 30) 21 |850-001-205 | Roller {8 & 12 Row)
81003220 | Wing Weld (8 Row 36/38) 810-001-285 Roller {16 Row)
81003127 | Wing Weld {12 Row 30) 22 |850-001-200| Hinge Pin
81003222 | Wing Weld {16 Row 30) 81002169 | Tube (8 & 12 Row Only)
055-001-001 | Grease Fitting, 1/8 - 27 NPT 24 1850-002-426 1 Caution Decal
81003112 | LH Link Weld 25 |810-001-821 | Nofice Dacal
81003111 | RH Link Weld 26 |805-001-382 | U-Balt, 5/8 - 11 UNC x 7 5/8 Center

81003108 | Stand Weld 27 1950-001-181 | HHCS, 52 -11UNC x 812 GR. 5
B1002580 | 3.50 Diame{erx 16 Inch Stroke Cyfinder (See Section 28 |950-001-003| HHCS, 14 -20UNC x 1" GR. 2

)
=2

P2 PR NI R R R R — 2 — b
]
Lde)

-~ o G W

3B, Page 4 . 29 |850-001-087 | HHCS, 58 -11 UNC X 1 4/2 GR. §
81002578 gigOPDiam%erx16lnchStrokeCyl‘mder(SeeSecﬂon 2 30 {851-001-008 1 Hex Nut, 5/8 -1% UNG

 Fage 31 19610010 1/4-20U
81004342 | 400 Fpiamgt)erx16lnchsnokeoylinder(SeeSection iR 952_001_022 rfé‘k[f;;he’r s Incr;LC

, Fage )

33 [952-001-001 | Lockwasher, 1/4 Inch

34 [983-003-017) Spring Pin, 5/16 x 2 Long

35 |953-006-008 | Col Spring Pin, 5116 x 2 1/4 Long

36 | 958-003-022 Spring Pin, 516 x3 Long

853-003-023 | Spting Pin, 2% 2 3/4 Long

38 |953-005-002 | Hair Pin Cotter, 178 x 3 9/18 Leng

14 |850-001-285 | Vellow Reflective Tape 39 |B50-001-305 Red Reflective Tape

15 | siooziz0 Locizk Weld P 40 | 61003182 | *1000" Dacal (Mot Shown - Sams Positon Ag liern 11

- But Other End)
16 | 81003968 | Shim 000
7 |810:002-155 | tinge Pin 41 |952-002-007 { Flat Washar, 5/8 Inch

42 | 81003246 | Upper Hitch Assembly 7 % 7 (See Set, 4 Page 8)
43 ;7 81003246 | Lower Hitch Assemiby 7 % 7 (Sep Seg, 4 Page &)

8 -}B805-001-784 | 30" Bulkhead Plate
9 |815-001-004 | SMV Mount Sirap
10 | 850-001-354 | SMV Sign

11 | 81003191 | Hinker® Decal

12 1850-001-980 | Warning Decal

13 |850-001-306 ; Warning Decal

R R R
[45]
B

2
Ry — oo —-mr\:mm-p-umEm;-&xr\:mm—n—‘hmmmpmmml?

Hinikar Prags 3/a1 FN - #1017

]




SERIES 1000 ROW CULTIVATOR

16 & 18 ROW 20/22 INCH

103 1/2

— H —
FRONT HiTCH siDE| [or TooLBar

N\

=

CYLINDER PORTS ON REAR SIDE

201

Pans 2

DWG, NO. 3226




SERIES 1000 ROW CULTIVATOR
REF.| PART . REF] PART -
NO. | NUMBER DESCRIPTION NUMBER DESCRIPTION Qry.

1 |810-001-284 | End Plale 33 | 953-0C3-006 | Sprin Pin 1/4 X 1 1/2 (Serial No. 1000-xxxx-100)
810-001-475 | Block Removing Rod 34 |951-001-008} Hex Mut 3/4 - 10 (Sarial No. 1000000100 Onlvy
81004342 | Cyl Assy 4 x 16 (See Sec. 3B Page 5) 85 | 81004284 | Lafch Weld (Serial No. 1000-xxxx-100 Only)
952-001-007 | Lock Washer 3/8 Medium Split SAE 36 | 81003042 | Pin ’

2
3
4
5 1 81004234 | Pin 37 |953-008-001 | Pin - Hair Cotter 120 2 3/8
€
7
8

[»}
=
=
o

[R=RE LT SR b ]

81004235 | Rubber Cushion 38 |810-001-820( Parking Stand Assy (Inclides lems ‘38, 40, 41
81004236 | Stand Shim (Ses Sect. 4Pg. 7}

39 1875-001-035| U-Bolt Plated

40 |952-001-006 | Lock Washer 3/ medium Split SAE

41 |951-001-008 | Hex Nut 3/4 - 10

42 1810-001-821 [ Notice Decal

43 | 81003191 | Hiniker Decal

44 | 81003182 | 1000 Decal

45 1850-001-285| Tape - Yellow Refiecior

46 [650-001-305| Tape - Red Reflector

47 |850-001-306 § Decal Lift Gylinder

15 [850-001-980  Desal - Warning

49 |B850-002-426 | Decal Caution

50 |851-001-004 | SMV Mount Strap

51 1850-001-354 | 8MV Sign

52 |B05-001-754 1 30 Degres Bulkhead Plate

53 [950-001-003| HCS 1/4-20x1Gr.2

54 1951-001-003 | Hex Nut 1/4 - 20

55 [852-001-001 | Lock Washer 1/4 Med. Split SAE

56 |805-001-332| U-Bolt :

57 {952-004-003 Mach. Bushing 25832 x 1 1/4 % .075

58 | 81004700 | Tube Weld

59 |950-001-108| Hex Bolt 3/8 - 1B NC x 1 1/2

60 |952-001-007 ] Lock Washer 3/8

61 81004897 | Lock Bar Weld

62 | 81004655 | Shim

63 | 701-30022 | Spring Pin 3/16x 2

64 |953-002-011| 1/2x3 1/2 Adjusiabe Clevis Pin (Usad on Serial No.
1000-00-100) -

G5 1853-003-0291 Spring Pin 5/32 ¥ 1 1/4 {Used On Serial No.

1000-x00x-100)

81004406 | Hinge Pin

9 10562-001-005 | Lock Washer 5/8 Madium Split SAE
i0 | 81004481 | Linch Pin

11 | 81004482 | Top Link Pin

12 |953-003-002 | Spring Pin 1/2x2 1/2

13 | 81004289 | Roller

i4 | 81004280 | Pin

15 | 81004296 | Siop

16 | 81004297 | Shim

i7 | 81004298 | Lift Link

18 | 81004300 | Lower Hiteh Pin

19 | 81004301 | clinch Pin

20 |953-003-0081 Spring Pin 3/8x 1 3/4

21 | B1003318 | Center Toolbar Weld 18 row (20/22)
22 | 81003335 { Wing Toalbar Weld 16/22"
81003300 | Wing Toolbar Weld 18/22"

23 |953-003-030 | Spring Fin 1/2x 3

24 |951-002-002 | Flat Whiz Lock Nut 5/16 - 18

25 |950-001~185 Hex Head Cap Screw 578 - 11x2 1/4 Gr. 5
26 [950-002-006 | Hex Head Flat Whiz Bolt 5/16 - 18
27 1950-003-009 | Carriage boll 3/8 - 16 x 1 3/4 Gr. 2
28 |951-001-005| Hex Nut 3/8 - 16

20 |951-001-008 | Hex Mut 5/8 - 11

30 | 855-001-001| Greass Fitting 1/8 - 27 NPT

31 | 81004251 | Pivot Weld (Serial Numbar 1000-0m-100 Only)
32 | 81004287 | Weight Weld

r\:\%ro-h-hr\::-l:nr\)mmm-—-—n—r-r\:-b-h:l\:xr\)—*ﬂ—-*m'\:‘mm

mmmm@hmhmAMMAmwmma‘mmLMAdmmmmr\:.lb.l\)—-m
e
[ne)

A S ]




SERIES 1000 ROW CULTIVATCOR

24 ROW 20/22

125 1/2

[1 FrONT HITCH SIDE oF TooOLEAR

i;!

%UNDER PORTS ON REAR SIDE

288

DWG. NO. 2220

Bonn &




SERIES 1000 ROW CULTIVATOR

25 |950-001-185
26 }5850-002-006
27 1950-003-009
28 |951-001-005
28 1951-001-008
30 |955-001-001
3 | 81004257

32 |850-002-503

REF.| PART RER| PART :
NO. | NUMBER DESCRIPTION QTY.§ NO. | NUMBER DESCRIPTION QTY,
i 1810-001-284 | End Plate 2 33 951-001-022 | Hex Nut11/4-7 4
2 1810-001-475 | Block Retnaving Rod 1 34 | 81004302 | Pin 2
3 | 81002581 | Cyl Assy 5" x 16" (See Sec. 38 Page 5) 2 35 }865-001-042 [ Control Arm Link Pin 2
4 |952-001-007 | Lock Washer 3/8 Inch 4 36 [953-003-003 | Spring Pin 174 x 1 /4 4
5 | 81004234 | Pin 2 37 | 81004700 | Tube Weld 2
6 81004235 | Rubber Cushion 2 38 | B1004702 | Waight Weid o
7 81004236 | Stand Shim 6 39 | 701-30022 | Spring Pin 3/16 x 2 2
8 | 81004408 { Hinge Pin 2 40 [850-001-108 | Hex Bolt 34 - 16 NC x 1 1/2 4
8 §852-001-005 | Lock Washer 58 Inch 8 41 |952-001-007 | Lock Washer 3/8 4
10 | 81004481 | Linch Pin i 42 | 81004687 | Lock Bar Weld D
11 | 81004482 | Top Link Pin 1 43 | 81004695 | Shim AR
12 |853-003-002 | Spring Pin 1/2x 2 1/2 2 44 1953-005-001 | Hair Pin Cotter .120x 2 3/8 2
13 | 81004289 | Roller 4 45 |810-001-821| Nofice Decal i
14 | 81004280 | Pin 2 46 | 81003191 | Hiniker Decal i
15 | 81004206 | Stop 2 47 | 81003182 | 1000 Decal i
16 | 81004207 | Shim 10 § 48 |850-001-285 Taps - Yellow Refiactor 2
17 | 81004208 | Lift Link 49 |850-001-305 | Tape - Red Reflector 2
18 | 81004300 | Lower Hitch Pin 80 |850-001-308 | Dacal Lift Cylinder 2
19 | 81004301 | Clinch Pin 51 |850-001-880| Decal - Warning 4
20 |953-003-008 | Spring Pin 3/8 x 1 3/4 b2 1850-002-426 | Decal - Caution 1
21 | 81003319 | Center Toolhar \Weid 24 row (20/22) 53 [805-0C1-332] U-Bolt 5/8 Fits 7 x 7 2
22 | 81003317 | Wing Toolbar Weid 24/22 54 1805-001-784 | 30° Bulk Head Plate i
23 |953-003-030) Spring Pin 1/2x 3 55 1515-001-004 | SMV Mount Strap i
24 | 951-002-002 | HHFL Wzlk Nut 5/16 - 18 56 {850-001-354 [ SMV Sign i
2
2
2
2

HHCS 58 - 11x2 1/4 Gr. 5
HHFL Wzlk Bolt 5/16 - 18
Carr. bolt 3/8- 16 x 1 3/4 Gr.2
Hex Nut 3/8 - 18

Hex Nut 5/8 - 11

Greass Fitting 1/8 - 27 NPT
Strap Weld

Bolt Eve 1 1/4-7

850-001-003
58 |951-001-003
53 |952-001-001
60 |810-001-920

61 |975-001-638
82 |952-001-006
53 |951-00%-008
5¢ | ‘81003042

P RO R34 o P 0T P 00 B B2 = 5RO R
o
~J

Hex Head Cap Screw 1/2 - 20 UNC x 1
Hex Nut 1/4
Lock Washer 1/4

Parking Stand Assy (items 61, 82, 62 Included
Sec. 4 Page7)

U-Bolt 34 Fits 7 x 7
Lock Washer 3/4
Hex Nut 3/4

Pin

R o e PO

limilrar Drace 4 200

h] A~







SERIES 1000 ROW CULTIVATOR

SECTION 3
AYDRAULICS

SECTION 3A RIGID AND FOLDING SERIES
PAGE2  PLUMBING DIAGRAM 170 DEGREE WING LIFT

8 ROW 30, 8 ROW 36/38, 12 ROW 30, 12 ROW 36/38, 16 ROW 30
PAGE 3 PLUMBING DIAGRAM |

16 ROW 20/22, 18 ROW 20/22, 24 ROW 20/22
SECTION 3B CYLINDERS
PAGE4  PRINCE 3.5 INCH DIAMETER X 16 INCH STROKE

PAGE 4 PRINCE 4.0 INCH DIAMETER X 16 INCH STROKE 1291-94
PAGE 5 FRINCE 4.0 INCH DIAMETER X 16 INCH STROKE 19294-
PAGE 5 FRINCE 5.0 INCH DIAMETER X 16 INCH STROKE

PAGES  PRINCE 3.0 INCH DIAMETER X 8 INCH ST?OKE

Chl . #dNnsE

Hinllr-or Pracc 12/08 Drrn i




SERIES 1000 ROW CULTIVATOR

WING LIFT FOLDING TOOLBAR
8
12

Models

Fow 30"
8 Row 356/38"
Row 30"

12 Row 36/38"
Row 30"

16

DWG. NO. 2539
REE| PART REF{ PART
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION QTY,
1 1856-004-002 IEEdu?eE\I %L#ghing, 1/2 - 14 Male NFT To 3/8 - 18 2 8 |851-001-004 | 3/8 x 28 Inch Long Hose Assembly (& Row 30} 1
emaig 957-002-014 | 3/8% 48 Inch Long Hose Assembly {12 R

2 |957-002-014| 3/8 x 48 Inch Leng Hese Assembly 2 257-001-008 | 3/8 x 50 Inch Long Hose Assembl}),l ((8 Ho?vWS?é%SB?) :

3 1956-007-003 Englghgggﬁece- 8/16- 18 Maie 37° JiCTo 016 - 18| 2 957-001-014 | 3/8 x 60 inch Long Hose Assembly {12 Row 30) 1

- ' 857-001-018 | 3/8 x 82 Inch Long Hose Assembly (16 Row 30) 1

4 | 81002578 E‘{gﬂﬁ'g@hs%')a{g%tﬁqggf Ineh Stroke Cylinder 2§ o |057-001-006| 318 x 41 Inch Long Hose Assembly (8 Row 30) i

d . 957-001-015} 3/8 x 68 Inch Long Hose Assembly (8 Row 36/

81004342 | 4,00 Inch Diameter X 16 Inch Stroke Cylinder 2 9 y (8 Row 36/38) | 1

(16 Row 30 1894 - oke Ly 957-001:018| 3/8.x 79 Inch Long Hose Assemdly (12 Row30) | 1

81002580 | 3.50 Inch Diameter x 16 Inch Stroke Cyfinder A 957-001-057 | 3/8x 86 Inch Long Hose Assembly (12 Row 36/38) | 1

(8 Row, 30 36/38) (12 Row 30) {12 Row 35/38) 867-001-056 | 3/8 x 108 Inch Long Hose Assembly {16 Row 30) i

5 |956-005-002 | 80° E[bgw 9/16 - 1B Fernale 37° JIC To 9fi6- 18| 4 10 1957-001-014 | 3/8 x 60 Inch Long Hose Assembly (8 Row 30 1

Mele 37° JIC . - |957-001-057.| 3/8 x 86 Inch Long Hoss Assemiy (8 Row 36/38) | 1

8 |956-008-024) Hestriotor Fifing, 374 116 Male SAE O-Ring To 4 957-001-020 | 8/8 x 96 Inch Long Hose Assembly (12 Row30) | 1

7 | 957-001-00 | 18 ¢ 50 nch eLong Hose Assembly (8 Row30) | 1 367001028, 8B 120Inch Long Hose Assembly (12 Row 3638 | -

957-001-017 | 518 X 72 Inch Long Hose Assemisly (8 Row 36/38) | 1 H57-001-054 | 38 x 126 fnoh Long Hose Assemaly (16 Rows0) | 1
857-001-018 | /8 x 7€ Inch Long Hose Assembly (12 Row 30) )
857-001-071 | 3/8 x 102 inch Long Hoss Assembly (12 Row 36/38) | 1
957-001-056 | 3/8 x 108 tnch Long Hose Assembly (16 Row 30) i

— At — — —




SERIES 1000 ROW CULTIVATOR

WING LIFT FOLDING TOOLBAR
Models
16 Row 20/22"
18 Row 20/22"
24 Row 20/22"

5
DWG. NO. 3238
REF| PART REF! PART
NO. | NUMBER DESCRIPTION QTY. § NO, § NUMBER DESCRIPTION QTy.
i 1956-004-002 | Reducer Bushing 1/2 Male NPT To 3/8 Female NPT | 2 7 |957-001-018 | 3/8InchHose Assembly 70 Inch 16 Row 22, 18 FRow22 | 4
2 | 857-002-014} 3/8 Inch Hose Assemiby 48 Inches 2 957-001-023| 3/8 inch Hose Assembly 126 Inch 24 Row 22 i
3 |956-007-003 | Bulkhead Tes §/16 Male JIC To 9/16 Male JIC To | 2 B |957-001-014 | 3/8 Inch Hose Assembly 80nch 16 Row22, 18 Rows2 | 1
9/16 Male JIC 857-001-058 | 3/8 Inch Hose Assembly 108 inch 24 Row 22 1
4 | 81004342 qlélg l?glhgﬁgg}gzr x 16 Inch Strcke Cylinder 2 § 9 :057-001-018| 38inch Hose Assembly 79 Inch 16 Row 22, 18 Row22 | 1
" ) B57-001-056 | 3/8 inch Hose Assarmbly 108 Inch 24 Row 22 1
B1002581 | 500 Inch Diameter x 16 Irch Stroke Cylindar 2 | 10 |257-001-020} & Inch Hose Assambly 96 Inch 16 Row22, 18 Row22 | {
956-005-002 | 90 ° Elbow 9/16 Female JIC To Male 8/16 JIC . 922333’4173127 gﬁg ;J“e‘;*;::%;ev?‘?g;&?{;‘“ Inch 24 Fow 22 1
O O | e oot B0 oy o1 Fing 8GNl | 4 ¥ 45 1 o56-003.022 | Sir. Adapter /8 MNPT To 12 MNPT (Optionat) | 1
856-008-025 | Restrictar Fitting 7/8 male SAE O-Ring 9/16 Male | 4 .
JIC 5.00 CWl.

Hinilror Drace 4 2/00

™ b M




SERIES 1000 ROW CULTIVATCOR.

3,50 [INCH DIAMETER X 16 INCH STROKE
CYLINDER WITH O-RING BOSS PORTS

42 1o 12

8 47

' CYLIIJDE%’*[DENT!F}CATION HINIKER P/N 81002580
PRINGE P/N SAE - 9316A SP

DWGE. NO. 2301
REF} PART REF| PFART
NO., | NUMBER DESCRIPTION QTY.§ NO. | NUMBER DESCRIFTION QTy.
1 81002805 | Pisten Rod 1 12 * Back-Up Washer 1+ NOTE: 2
2 1855-001-404 | #8 SAE Plug 1 13 i 0O-Ring ltems marked ** are avatiable in| |
3 {860-001-784 | Tube 1 14 * U-Cup seal kit, 1
4 1856-001-413 Butt 1 15 * Back-Up Washer 2
5 [856-001-252 ( Gland i 16 ? Wiper 1
6 | 87002804 | Piston i 17 | B50-001-804 | Clevis Pin i
7 |855-001-287 | Lock Wut 7/8 - 14 UNC Uni-Torgque 1 18 {840-001-206 | Hair Pin Giip 2
8 1856-001-254 | Hex Nut 4 19 1856-001-238 | Clevis Assembly . i
9 :850-001-798| Tie Red 4 856-001-258 | Seal Kit {Includes lems 10, 11, 12, 13, 14, 15 & 18)
10 £ O-Ring ? 81002580 | Complete 3.50 Dia, x 16 Inch Stroke Cylinder
11 - O-Ring 1
4,00 INCH DIAMETER X 16 INCH STROKE CYLINDER
B 3/4 O-RING PORTS 1991 - 1994
2
4 15 10 1% & 13 5
\ 12 3 14
17 : - ] z 16
18 g = 1. > / }e
= ‘ 5

\ \ /
by N

- . . .. S
GYLINDER IDENTIFICATION HINIKER P/N 81002578
PRINCE P/N AM - 111 8P DWG. NO. 2208
REF.] PART REF{ PART
NQ. { NUMBER DESCRIPTION QTY. 3 NO. | NUMBER" DESCRIPTION QTy.
1 |881-001-222 | Piston Red 1 i2 i Backup Washer =—i5e: o
2 |885-001-404 | #8 SAE Plug 1 13 * 0O-Ring ltems markad “* ars avaiiabﬂ 1
3 |861-001-223{ Tube 1 14 * U-Cup seal kit. i
4 |855-001-426 | Buit 1 15 f Backup Washer 2
5 |855-001-425 | Gland 1 16 : Wiper 1
6 |850-001-809 | Piston 1 17 1850-001-818} Clevis Pin 1
7 |951-005-034 | Lock Nuf, 1 1/4 - 12 UNF UNI-Torque 1 18 1840-001-206 | Halr Pin Clip 5
B |8565-001-424 ( Hex Nut 4 19 }855-001-402 | Clevis Assambly i
9 | 81002578 | Tie Rod 4 B55-001-428 | Seal Kit (ncludes ltems 1C, 11, 12, 13, 14, 15 & 16)
10 * O-Ring 2 81002578 | Complete 4 x 16 Cylinder Assembly
11 * O-RAing 1

Panm 4 1 hd e




SERIES 1000 ROW CULTIVATOR

4.00 INCH DIAMETER X 16 INCH STROKE
CYLINDER 3/4 O-RING PORTS 1994 & LATER

2 5
14 10 i1 g 3 i3
\ I/

17 186 /

Sl T
l |

CYLINDER IDENTIFICATION HINIKER P/N 81004342 7 T
PRINCE P/N AR-264

DWG, NO. 2038

REF} PART RER| PART
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION QTY.

i | 81004343 | Piston Rod i 12 * C-Ring TNOTE 1

2 |B55-001-404 | #8 SAE Plug 1 13 * U-Cup ltems markad “* are available in 1

3 |850-00%-223| Tube 1 14 * Back-Up Washer |ssal kit. 2

4 |855-001-4265 | Butt 1 15 * | Wiper Ring 1

5 | 81004344 | Gland 1 16 | 81004348 | Clevis Pin 1

6 | 81004345 | Pision 1 17 |840-001-208| Hair Pin Clip 2

7 |951-005-084 | Lock Nut 1 1/4 - 12 UNC UNF Uni-Torque i 18 | 81004349 | Clevis Assembly 1

8 |855-001-4241 Hex Nut 4 19 | 81004351 | Bushing 2

o 1 #i002578 | Tie Rod 4 81004352 | Seal Kit (Inciudes Itams 10, 11, 12, 13, 14, & 15)

10 * O-Ring 2 £1004342 | Complete 4.00 Dia. x 16 Inch Stroks Cylinder

11 b Crown Seal i

5 INCH DIAMETER X 16 INCH STROKE
CYLINDER 7/8 O-RING PORTS

2 1

-
13 44f43
18 7110 6
17 4 g\zh/j
%!
i £
N

CYLINDER IDENTIFICATION HINIKER P/N 81002581
PRINCE P/N SAEB516

DWG. NO. 2835
REFR| PART REF| PART
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION QTY.
1 | 840-001-188 | Piston Rod 1 12 * BU Washer T = D
2 81002583 | #10 SAE P i i3 ¥ O-Rin - N
3 | eoooitor | Tbe T b . Ucup Hems marked ™ are avalge n| | ]
4 81002682 | Buil i 15 * BU Washer )
5 | 81002501 | Giland 1 18 - Wiper 1
6 | 840-001-194 | Piston 1 17 | 81004348 | Clevis Pin i
7 | 951-005-034 | Lacknut 1 18 | 640-001-206 | Hair Pin Clip 2
8 | 855-001-424 | Hex Nut 4 18 | 81002585 | Clevis Assembly 1
g 81002580 | Tie Rod 4 81002594 | Seal Kit {Includes ttems 10, 11, 12, 13, 14,
10 ¥ O-Ring 2 15 & 16)
11 : O-Ring 1 61002581 | Complete 6x16 Cylindar Assembly




SERIES 1000 ROW CULTIVATOR S
3 INCH DIAMETER X 8 INCH STROKE
CYLINDER 3/4 O-RING PORTS
10 . -
3/4—16 SAE PORT (TYP.)
4
&
8 I 12 2 s
14 LT WY
i / j |
L /“/ | \g
18 5 3
B ) .
CYLINDER IDENTIFICATION HINIKER P/N B1004503
PRINCE HYD. P/N SAE 330085F DWG. NO. 3012
RER| PART . REF PART
NO. | NUMBER DESCRIPTION CTY.§ NO. | NUMBER DESCRIFTION aQTy.
1 81004504 [ Pisten Rod 1 12 ¥ Crown Seal TNOTE: 1
2 81004505 Tube 1 13 | * O-Hlng ltems marked “* are avatigble in )
3 81004506 | Tie Rod Assembly 4 14 * O-Ring seal kit. i
4 81004507 | Buit i 15 * BU-Washer 2
5 | 81004508 | Gland 1 16 ¥ U-Gup 1
8 | B100450¢ | Piston 1 17 * Wipar 1
7 81004510 | Clevis Assambly i 18 | 81004515 | Port Plug 2
8 81004511 | Lock Nut i 19 | 810045168 | Cofter Pin 4
g 81004512 | Glevis Pin 2 81004517 | Seal Kit
10 | 81004513 | Hair Fin Clip 2 81004503 | Complete 3x8 Cylinder Assembiy
1t | 81004514 | Port Plug 3/4-16 1

e o e e s R O O U . . —

Ly ] [ SR Y ] [ R




co

SERIES 1000 RCW CULTIVATOR

SECTION 4
MPONENT PARTS

PAGE 2
PAGE 3
PAGE 4
PAGE 5
PAGE 6
PAGE 7
PAGE 7
PAGE 8
PAGE 8
PAGE 9
PAGE 9
PAGE 10
PAGE 10

PAGE 11

BREAKDOWN

CULTIVATOR ROW UNIT ASSEMBLY

TILLAGE UNIT PARTS

TOGGLE TRIP

SPRING CUSHION

COULTER MAST

COULTER BLADE & HUB

PARKING STAND ASSEMBLY

LOWER HITCH RIGID

UPPER HITCH RIGID

LOWER HITCH FOLDING & 12 ROW 20/22 RIGID
UPPER HITCH FOLDING & 12 ROW 20/22 RIGID
TILLAGE UNIT GAUGE WHEEL

COULTER & GAUGE WHEEL HUB

TILLAGE UNIT MOUNTING HARDWARE




SERIES 1000 ROW CULTIVATOR

|
|
!
I
|
f
|
I
[
!
|
|
[
i
I
|
|

| b —--1996 + EARLIER - —— —

1000 CULTIVATOR ROW UNIT ASSEMBLY

HOLE LOGATION FOR ‘82 & '03

|
|
i7 I
l :
|
|
|
\\ I
15 S :
!
|
|
|
|
|

TABS FOR '93 & LATER

14 7
14
e
I
DWG. NC.2442 B
REF| PART REF| PART
NC. { NUMBER DESCRIPTION QTY.§ NO. | NUMBER DESCRIPTION QTY.
1 | 81003056 | LH Side Plate Weld 1 9 | 81003041 | Lock Plate 1|
2 | 81003055 | RH Side Plate Weid 1 10 | 81002016 3 Sleeve o
3 | 81003048 | Tube Press Assembly (Includss ltem 4) 2 11 | 87003253 1 Special Carriage Bolt 4
4 | 81003015 | Bushing (Service Part Only) 4 ¥ 12 1950-001-183} HHCS, 5/8- 11 UNC X 5 /2, GR. 5 2
§ | 81003229 | Shank Wald 5'92 & Laier By Letter“8" Stamped On | 1 13 | B56-001-105] HHCS, 3/8- 16 UNGC X 1", GR.5 2
Bottorn Plate , 4 |951-005-082 | Uni-Torque Locknut, 5/8 - 11 UNG 4
81003048 | Shank Weld {91 & Earlier) 1 B 15 [951:001-008 | Hex Nut, 5/8 - 11 UNG (Serial No. 1000-000-100) | 2
8 | B1003033 | LHAngle 1 16 | 951-002-003 | Whiz Locknut, 3/8 - 16 UNC 2
7 | 81003088 | RH Angle | 17 |952-001-005 | Lockwasher, 5/8 Inch (Serial No. 1000-000-100) | 2
8 61003044 | Back Plate 1
Page 2 FN - #1015 Hinikar Prage 12/08




SERIES 1000 ROW CULTIVATOR

TILLAGE UNIT PARTS

r-REPLACED BY TTEM #30 -+

by

1

---~—1996 + EARLIER -+

DWG&. NO, 2331C

QTy.

REF| PART REFE| PAKT
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION
i Tillage Unit Assemtly (See Section 4 Page 2) 1 10 81003033 | Anchor Sirap
2 | B1003053 | Support Weld i 11 | 81003016 | Sleeve, 4 1/16 Long
3 81005205 | 27 Inch Sweep 1 12 | 810031623 | Spacar, 3/4 0D x 120 Wall x 4 11/16 Long
81003206 | 25 Inch Sweep i 13 | 81003018 | Spacer, 1" OD x.179 Wa x 1/2 Long
81003001 j 21 Inch Sweep 1 14 |950-001-214 | HHGS, /2- 13UNC x 6 GR. 2
81003002 | 19 Inch Sweep i 15 1850-001-027 § HHCS, 5/8 - 11 UNC x 6 1/2 GR. 5
81003003 | 17 Inch Sweep 1 18 |950-001-113 | HHCS, 5116 - 18 UNC % 3/4 GR. 5
3A | 81003486 | 27 inch Sweep w/Point i 17 |850-003-02¢ | Carriage Bolt, 3/8- 16 UNC x 1" GR. 5
81003485 | 25 Inch Sweep w/Pairt 1 18 | 701-051701 | Square Head Set Sorew, 516 - 18 UNG % 38 Cup PT.
81003484 { 21 Inch Sweep w/Point 1 18 1851-001-007 | Hex Nut, 1/2- 13 UNC
81003483 | 19 Inch Sweep w/Point 1 20 -951-003-009 | Nylon [nsert Locknid, 1/2 - 13 UNG
81003482 | 17 Inch Sweep w/Point 1 21 |951-601-008 | Hex Muf, 5/8 - 11 UNC
4 | 81003050 | 4 x 16 Tire Assembly (See Saction 4 Page 10} i 20 {951-002-002 | Flange Whiz Lacknut, 5/16 - 18 UNG
§ | B1003020 | U-Bolt, 5/8 - 11 UNC x 7 5/8 Center x 6 1/2 Long 2 23 | 951-002-003| Flange Whiz Locknut, 3/8 - 16 UNC
(5 x 7 Bar Only) 24 |952-002-007 | Flat Washer, 5/8 Inch
805-001-332 %-EQFItBSaIPdgi;f}UNC % 7 5/8 Center x 8 3/4 Long 2 25 | 952-001-004 | Lockwasher, 1/2 Inch
Jalte . of
6 | 81003051 | RH Anchor Weld g | 2D |oe 00000 Locikwasher, 5 fnch
7 | Bi0D3042 | Pin ' 28 | eto0a052 | L Anchor Weld
B | 725-03024 | Extension Spring (Obs, Replaced By 81003548) 2 20 | 81003270 | Auxiliary Gast Pairt Kit (Opti
BA | 81003548 | Extension Spring 2 ¥ 5 |os0-005082 | UniToraue Lociont 5}8[ A
o | 8100303 | Adiusiing Rod > ni-forgue Locknul 568 - 11 UNG

_~§_n_~4>—~m-p-.h.b—m-4m_u-.rxu—sm—~—~m




SERIES 1000 RCW CULTIVATCOR

TOGGLE TRIP SHANK

DWG. NC. 2841
RER| PART REFR} PART
NO. | NUMBER DESCRIPTION QTY. § NO. { NUMBER DESCRIPTION QTyY.
1 51003028 | RH Upper Anchor Plate 1 11 $950-001-060 | 1/2 - 13 UNC x 5 Hex HD Cap Screw GR. & i
2 | 81003028 | LH Upper Anchor Plate 1 12 1950-001-148| 5/8 - 11 UNC x 6 Hex HD Cap Screw GR. 5 i
3 | 81003101 | Pivot Link i 13 1950-001-023} 6/8 - 11 UNC x 2 Hex HD Cap Screw GR, 5 1
4 1 81003102 | Pivot Strap 2 i4 |950-001-108} 3/8 - 16 UNC x 1-1/4" Hex HD Cap Screw GR.5 4
5 | 72503024 | Extension Spring 2 15 |9561-005-083¢ &/8 - 11 UNC UNI-Torqus Look Nut 8
6 | 81003045 | Sleave 581D x3- 316 Long i 16 | 034-05156 | 1/2 - 13 UNGC UNI-Torgua Lock Nut i
7 | 81003046 | Spacer5/8 1D x 1 3/16 Leng 2 17 |951-001-005  3/8 - 16 UNC Hex Nut 4
8 | 81003027 | Bushing 1/2 ID x 7/16 Long 2 18 1 952-002-007 | 5/8 Flat Washer )
9 | 81003026 | Bushing 58 ID % 9116 Long 2 19 |952-002-005 | 1/2 Flat Washer 2
10 | 81003043 | Threaded Rod 5/8- 11 UNCx7 1 20 |852-001-007 3/8 Lockwashar 4

[= ST ) N e




SERIES 1000 ROW CULTIVATOR

SPRING CUSHION SHANK

~ SHOWKR THIS WAY
‘-.\ FOR CLARITY

~

: DWGE, NO. 23484
REF| PART RER] PART
NO. | NUMBER DESCRIFTION OTY. | NO. | NUMBER DESCRIPTION QTY.
t | 81008054 | Trunnion Support Weld i 5 [950-001-289| HHOS, 1/2 -13 UNC %8 1/2 GR.5 i
2 | 81003011 { Trunnionh 1 10 {950-001-128 | HHCS, 1/2- 13UNC 4 12 GR. & 2
3 | 81003032 | Spring Anchar 2 11 | 980-003-007 | Carriags Bolt 3/8- 16 UNC x 1 14 GR. 5 4
4 1852-001-007 | Lockwasher 3/8 Inch (1896 & Earlier} 4 12 ]951-005-033 [ Uni-Torque Lockrut 3/4 - 10 UNC 2
5 | 81003061 | Compression Spring 2 13 [§51-001-007 | Hax Mut /2 - 13 UNC 3
6 | 81003060 | Washer 4 14 1851-001-005 | Hex Nut /6 - 16 UNC (1996 & Earfies) 4
7 | 81003087 | Tube 1 15 1952-004-004 { Lockwasher 1/2 Inch 4
8 1950-001-278| HHCS 3/4 - 10 UNC x 17 1/2GR.5 2 16 | 951-002-003 | Flanged Whiz Locknut 3/8 - 16 UNC 4
Hirilrew Drmmn 40 mn e —




SERIES 1000 ROW CULTIVATOR

- STABILIZING COULTER

DWG. NO. 24464

PART PART

NO. | NUMBER DESCRIPTION QTY. NUMBER DESCRIPTION OTY
i 51003262 | Mast Weld i 034-06170 | Uni-Torque Locknut, 1/2 - 13 UNG 1
1A | 81003316 | Center Mount Mast Weld OBS R/B 81003506 1 852-002-008 | Flat Washer, 3/4 Inch 4
1B | 81003506 | Center Mount Mast Weld 1 950-001-253 [ HHCS, 3/4 - i0UNC X7 GR. 5 1
2 | 81003062 | Pivot Arm Weld 1 81003082 | Spacer Block, 5/8 TK {30 Oniy) 2
3 | 61003097 | Parking Stand Weid i 81003020 | U-Bolt, 5/8 - 11 UNC x 7 5/8 Center {5 x 7 Bay Onvy | 2
4 | 81003085 | Spring Rod Weld i 805-001-332 | U-Bolt, 5/8 - 11 UNC x 7 5/8 Cenier (7 x 7 Bar Oniy)} 2
5 81003144 § Parking Siand Pin 2 851-001-008 | Hex Nut, 5/8 - 11 UNC 4
§ | B1003087 | Tube 1 852-001-0051 Lockwasher, 5/8 Inch 4
7 1953-005-001 Hair Pin 1 850-001-143| HHCS, 5/8 - 11UNCx 7 GR. 5 (5x 7 Bar Cnly) 4
B 1851-005-037 | 2-Way Locknut, /4 - 10 UNG 1 850-001-227 | HHCE, 5/8- 11 UNCX 9 GR. 5 (7 x 7 Bar Cnly) 4 1
5 |B805-002-007 | Compression Spring 1 950-001-178| HHCS, 5/8 - 11 UNC x 10 Gr. 5 {22 Inch Rows Only) | 4
10 | 81003081 | Spring Plate Weld




T SERIES 1000 ROW CULTIVATOR
STABILIZING COULTER BLADE & HUB

- ! . ]
DWG. NO. 2365
REE! PART REF.| PART
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION QTy.
1 |805-001-001 Coutter Blade 18 Inch 1 § |950-001-152| HHCS 34 - 10 UNC X 6 GR. 5 1
2 ]805-001-015 | Baokup Washet 1 7 |250-003-C28| Carr Bolt 1/2m - 13 UNC x 1 1/4 4
3 [810-002-102 Spacer - 3/4 1D % 1/2 Long 2 8 [951-001-007 | Hex Nut 1/2 - 13 UNC 4
4 |810-002-100 | Hub wiBearing Assembly {See Sec. 4, Page 12) 1 8 [951-008-037] Locknut 3/4 - 10 UNG 4
5 | 81003086 | Adjustment Washer 1 10 1952-001-004 | Lockwasher 1/2 Inch 4
PARKING STAND ASSEMBLY
Storage of v
Parking Stand K 1\1
<p
DW@E. NO, 1384
REF| PART BER| PART
NO. | NUMBER DESCRIPTION QTY. ¥ NO. | NUMBER DESCRIPTION QTY.
¥ | 885-001-037 | Stand Weld 1 4 | 862-001-006 | Lock Washer 3/4 4
2 | 805-001-B47 | Mounting Brackst Weld 1 5 | 951-001-009 | Hex Nut 3/4 4
3 1 875-001-038 | U-Bolt 3/4x7-13/16 inch Center Fits 7x7 2 & | 853-002-021 | Clevis Pin 5/8x3-1/2 Lg. i
B875-001-036 | U-Bolt 3/4x7-13/16 Inch Senter Fits 5x7 2 7 | 963-005-001 | Halr Pin Cotter .120x2-3/3 Ly, 1

Lmilemr Drame 1000




SERIES 1000 ROW CULTIVATOR S 7
LOWER HITCH RIGID
" 12\@
E \@ .
s\\\§:
\?\\
Iﬂ
REFR| PART REF.| PART .
NO. | NUMBER DESCRIPTION QTY.J NO. | NUMBER DESCRIPTION aTy.
1 | 81003092 | RH Lower Hitsh Piate 1 B |875-001-085| 54~ 10 UNC x7 13/16 Center U-Bolf (5 7 Toolbar) | 2
2 | 81003082 | tH Lower Hitch Plate 1 B75-001-038 | 3/4 - 10 UNC x7 13/16 Genter U-Bolt (7 x 7 Toolbar) | 2
3 | 81003031 | Spacer Tube 1 9 1950-001-246{ 1/2- 13 UNC x 7 1/2 Hex Hd Cap Screw GR. 5 2
4 1851-001-032 | Lower Pin Assembly 1 10 1 951-001-008 | 3/4 - 10 UNG Hex Nut 4
5 | 81003024 | Large Spacer 1§ 11 :951.001-007| 1/2 - 13 UNG Hex Nut 5
6 | 61003023 | Small Spacer 1 12 [952:001-006 | &/4 Lockwasher 4
7 |230-026-005 | Kiik Pin 1§ 18 |952-001-004 | 1/2 Lockwasher 5
UPPER HITCH RIGID
_ DWE. NO, 23353
REF} PART REF| PART
NO. | NUMBER DESCRIPTION QTY.E NO. | NUMBER DESCRIFTION oTY.
1 [950-001-165| HHCS, 58 - 11UNG x 712 GR. 5 (5% 7 BarOrly) | 4 f 7 |650-001-170| HHCS, 1'- 8UNC x4 112 GR.5 ]
950-001-23¢ | HHCS, 5/8- 11 UNO X9 12 GR. 5 {7 x 7 BarOnly | ¢ 8 |230-025-005| Klik Pin i
2 | 81003250 | AH Upper Hitch Plate 1 8 |951-001-011§ Hex Nut, 1 - B UNC §
3 | 81003249 | LH Upper Hitch Plate i 10 .| 952-001-009 | Lockwasher, 1 Inch 4
4 1875-001-123 | Top Link Fin 1§ 11 |951-001-008 | Hex Nut, 5/8 - 11 UNG 4
§ |230-026-004 | Bushing, 1.005 1D x 1 1/4 OD x 1 1516 Lang i 12 {952-001-005 | Lackwasher, 5/8 Inch 4
& |880-001-009 | Spacer, 11/32 1IDx 13/6 0D x 2 Long 1 13 § 81003047 | Reinforcing Strap 1




SERIES 1000 ROW CULTIVATOR

LOWER HITCH FOLDING &
12 ROW 20/22" RIGID

14

15
L

L B

DWGE, NC, 23347

REF| PART REF| PART
NO. | NUMBER DESCRIPTION QTY.] NO. | NUMBER DESCRIPTION QTY.
1 | 81003247 | RH Lower Hiich Plate i & |950-001-258 | HHCS, 1/2 - 13UNC X8 GR. § 2
2 | 81003248 | LHLower Hitch Plate i 10 |951-001-007 | Hex Nut, 1/2 - T3UNC 2
3 81003031 | Spacer Tube i 11 [652-001-004 | Lockwasher, 1/2 Inch 2
4 |875-001-038 | U-Bolt, 34 - 10UNC x 7 13/16 Centet (1990 12Row | 2§ 12 |951-001-008| Hex Nut, 34 - 10 UNC (1990 12 Row 30 Only) 4
30 Only) 951-001-010 | Hex Nut, 7/8 - 8 UNC 4
81003235 1 U-Bolt, 7/8 -  UNC x 7 7/8 Genler 2 1 13 |952-001-003 | Lockwasher, 3/4 Inch {1980 12 Row Oniy) 4
5 |851-001-032 | Lower Pin Assembly i 952-001-C0R | Lockwasher, 7/8 inch 4
6 | 81003024 | Large Spacer 1 14 | 81003524 | Mount Plate (1999 16R30) 9
7 | 81003023 | Small Spacer 1 F 15 |850-001-210| HHCS 7/8-8 UNC x 10 Gr. 5 (1899 16R30) 4
B §230-026-005 | Kik Pin 1
UPPER HITCH FOLDING &
12 ROW 20/22" RIGID
DWG. NG, 2ag2
REF| PART REF| PART
NO. | NUMBER DESCRIPTION QTY.§ NO. t NUMBER DESCRIPTION QTY.
1 | 81003252 | RH Upper Hitch 1 7 |951-001-011 | Hax Nut, 1*- 8 UNC ]
2 | B1003251 | LH Upper Hitch i 8 |951-001-009 | Hex Nut, 3/4 - 10 UNC ¢
3 |875-001-0381 U-Bolt, 3/4 - 10 UNC x 7 13/16 Cenier 2 8 |852-001-008 | Lockwasher, 1 [nch 1
4 |890-001-008 | Spacer, 1 1/32 10 x 1 &8 OD x 2 Long 1 10 |952-001-00B | Lockwasher, 3/4 Inch 4
5 |B75-001-123| Top Link Pin 1 11 §230-026-005 | Klik Pin 1
6 |250-001-170| MHCS, 1 -8 UNC x 4 1/2 GR.5 1 12 |230-026-004 | Bushing, 1.005 1D x 1 /4 OD x 1 15/16 Long 1




SERIES 1000 ROW CULTIVATQR

TILLAGE UNIT GAUGE WHEEL
. ) B

!
!

_ _ DWG. NO. 2447
RER| PART REF} PART
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER : DESCRIPTION aTY
1 | 81003194 | Tire, 4x16 Smooth Crown 1 4 1950-001-232| HHCS 5/16 - 18 UNC X 5/8 GR.5 7 '
2 81002196 | Wheel Half 2 5 1951-005-064 ; 2-Way Lock Nut 5/16- 18 UNC 7
3 | 81003195 | Bearing Shatt i
COULTER AND GAUGE WHEEL HUB
D, NG 2408
REF| PART REF| PART
NO. | NUMBER DESCRIPTION QTY, J NO. | NUMBER . DESCRIPTION QTY
1 |810-002-101 | 4 Bolt Hub Weld i 810-002-100 | Complate Hub with Bearings Goulier Only . ‘
2 | B00-02008 | /4 Inch Bearing 2 (Inclsde ltems 1, 2 & 3)
3 |B10-002-034 | Spacer 1 81003521  Hub w/Bearing Assembly Gauge Wheel Only
4 | 81008513 | 4 Bolf HD Hub Weld f (Include ltems 1, 2 & 4)




g

16/18 20° ROWS

SERIES 1000 ROW CULTIVATOR

TILLAGE UNIT MOUNTING HARDWARE

10 TILLAGE UNIT

10 TILLAGE UNIT

DWG. NO, 3227
REF.| PART RER| PART
"1 NO. | NUMBER DESCRIPTION QTY. j NO. | NUMBER DESCRIPTICN QTY,
1 [ 805-001:332 | U-Balt 5/8 (Fits 7x7) AR B 6 | 850-001-134 | Hex Head Cap Screw 5/8 - 11 % 13/4 ]
2 81003293 | Spacer Plate (3/8 Thick) 2 7 81003020 | Hex Head Cap Screw 5/B - 11 x 9 1/2 8
3 61004186 | Spacer Strap (22" Rows Only) 4 8 | 950-001-178 | Hex Head Cap Scraw 5/8 - 11 %10 8
4 81003322 | Offset Weld 16-18/20" 2 9 [ 951-001-008 | Nut Hex 5/8 - 11 AR
5 81003397 | Offset Weld 24/20" 2 10_| 852-001-005 1 Washer LK 5/8 Med AR







SERIES 1000 ROW CULTIVATOR

SECTION 5
OPTIONAL
EQUIPMENT

PAGE 2 ROLLING/ROTARY HOE SHIELDS
'PAGE 3 SHIELD MOUNTING FOLDING TOOLBAR
PAGE 4 RIDGERS

PAGE 5 CUTAWAY HOE SHIELD

PAGE 6-7 TUNNEL SHIELD

PAGE 8-10 SINGLE LIFT ASSIST ASSEMLBY

PAGE 9 HUB ASSEMBLY A

PAGE 10  WELD ON CAST POINT

PAGE 1¢  HYDRAULIC PLUMBING SINGLE LIFT ASSIST
FAGE 11 TELESCOPING REAR HITCH

. PAGE 12  TOOLBAR CAUGE WHEEL
PAGE 13 WARNING LIGHT ASSEMBLY




SERIES 1000 ROW CULTIVATOR

ROLLING SHIELD AND ROTARY HOE WHEEL

ROLLING
SHIELD OPTI0

FOT RY HOE
IPTIDR
LIVE AXLE .
DWG@. MO. 1855
REF. | PART REFR] PART :
NO. | NUMBER DESCRIPTION QTY.3 NO. | NUMBER DESCRIFTION QTY,
1 | B05-001-332 | 5/8 x 7 518 Inch Genter U-Boly (7 x 7 Toolbar) 2 21 | 950-001-125 | 1/2- 13 NC x 1 1/2 LG Hex KD Bol; Grade 5 2 '
81003020 | 5/8 x 7 5/8 Inch Center U-Bolt {5 x 7 Toolbar) 2 22 | 950-008-008 | 1/2-13 NC x 3/4 LG 8Q HD Set Screw o
2 | B10-002-364 | Right Mount Bracket 1 23 | 852-001-004 | 1/2 Inch Lockwasher 5
3 1 B810-002-363 | Lelt Mount Brackst 1 24 | 952-001-005 | 5/8 Inch Lockwasher 5
4 | B10-001-487 | Brackat Weld 2 25 | 952-002-008 | 1/2 Inch Fiatwasher 2
5 | B10-001-497 | Spring Bracket 2 26 | 952-004-05¢ | 616 x 1 3/ % .250 Flaiwasher 2
6 | 810-001-500 | Rod i 27 | 852-002:010 | 1 Inch Flatwasher {Rolling Shield Gption Only) 5
7 | 850-002-403 ; Compression Spring i 28 | 952-D08-005 | 1 Inch Flatwasher SAE {Rolling Shield Option Criy) 2
8 | 810-002-357 | Outer Channal Wald 1 29 | 810-002-462 | Axle Tube {Rotary Hoe Option Only) i
8 | 810-001-179 | Inner Channel Assembly (includas tam 33) 1 30 | B10-002-461 | Sleeve Axis Bearing {Rotary Hoe Option Onily) i
10 | 810-001-498 | Left Roling Shisld Weld i 31 | 515-301-012 § Dust Cap 5
11 | 810-001-498 | Right Roling Shield Weld 1 82 | 810-001-591 | Spacer {Rolfing Shield Opticn Orly) 4
12 | B40-001-480 | Spacer 1 33 { 955-001-002 | 1/4 - 2B UNF Grease Fitiing 1
13 | B10-002-361 | Tube 1 34 | 810-002-463 | Axie Spacer (Rotary Hoe Option Onty) 8
i4 | 810-001-590 | Axle (Rolling Shieid Cniy) 1 35 | 953-005-002 | .17B x 3 816 Hair Pin Cotier 4
15 | 950-00%-060 | 1/2 - 18 NC x 5 LG Hex Head Bolt; Grade & P 36 | 953-001-010 | 14 x 1 1/2 Cotter Pin .
16 | B50-001-131 | &/8 - 11 NC x 4 1/2 LG Hex Head Bolt; Grade 5 i 37 | 828-D01-005 | Lock Coliar 2
17 | 950-001-258 | {/2 - 13 NG X B LG Rex HD Bolf; GR. 5 {Rolling Shield | 1 38 | B10-001-483 | Spring Cap Weld 5
Option Only} 89 | B10-002-467 | Wheel Assembly W/Washer Weld 2
18 | §50-001-274 | 1/2 - 18 NC x 10 LG Hex HD Bolt; GR. 5 (Rotary Hos i 40 | 810-002-466 | Washer Weld {Service Fféplacement Parf)
Optian Only) 4
18 | 851-001-007 | 1/2 - 13 NC Hex Nut 5
20§ 951-001-008 | 5/8 --11 NC Hex Nuf 5




30° ALL MODELS

RIGHT SIDE HINGE SHOWN

SERIES 1000 ROW CULTIVATOR

FOLDING TOOLBAR MOUNTING
8/30, 8/36-38, 12/30, 12/36-38

ROLLING SHIELD & ROTARY HOE WHEEL MOUNTING BRACKETS,
WITH OR WITHOUT TELESCOPING REAR HITCH OR LIFT ASSIST

36" ALL MODELS

38°

TOP VIEW WH “ 2

DWG. NO, 3561
REF.} PART REF.[ PART
NO. | NUMBER DESCRIPTION QTY.| NO. | NUMBER DESCRIPTION QTy.
1 1 810-002-311 | Mount Bracket Weld 2 8 | ©52-002-008 | Fiat Washer 3/4 2
2 | 810-002-364 | RH Mount Bracket 4 § | 810-002-421 | Bushing P
3 | 810-002-363 | LH Mouni Bracket 8 10 °952-001-006 | Lock Washer 3/4 4
4 [ 950-001-087 | Hex Head Bolt 5/8-11 UNC x 1 12 1g, i8 T ] 51-001-008 | Hex Nut 3/4-10 UNC 4
5 | 952-001-005 | Lock Waghar 5/8 AR | 12 | B05-001-329 | Spacers* AR
6 1 95-001-008 | Hex Nut 5/8-11 UNG AR * Note: Spacer used io align shislds over the row
7 | 850-001-028 | Hex Head Bolt 3/4-10 UNC 4
Hinil-ar Prace 12/0ap

1RPILLY?




SERIES 1000 ROW CULTIVATOR

RIDGER ASSEMBLY

STEP 1

INSTALL 3/8 INCH BOLT AND DOUBLE
NUT AS SHOWN (2 REQD)

STEP 2

WELD TWO MOUNT TASS
ON SHANK TUBE AS SHCWN

-

o 1/4W3/4 TYP.

INSTALL RIDGER ASSEMBLY AS SHOWN.

DWG, NO, 3116

REF.| PART REF{ PART

NO. § NUMBER DESCRIFPTION QTY. | NC. | NUMBER DESCRIPTION OTY.
1| ©50-001-108 | Hex Head Cap Screw 3/8 - 16 UNGC X 1 1/2, G, & 2 9 { 851-D01-007 | Hex Nui 1/2- 13 UNC o
2 | 951-001-005 ¢ Hex Nut 3/8 - 16, ZF. Gr. A 4 10 | 10304 Lock Nut 1/2 - 13 UNC, 2 - Way z
3 | 810-002-125 | LH Suppoert 1 1t | 851-002-003 | Whiz Flange Nut 3/8 4
4 1 810-002-126 | AH Suppori 1 12 3 952.001-004 | Lock Washer, 1/2 inch 2
5 ) 030-16132 | Carriage Bolt 1/2- 13 UNC X 11/2, Ge. b 3 13 | 81004143 Ridger Support Weld i
6 | 950-003-025 | Cariage Bolt 1/2-13 UNC X 2,Gr.5 1 14 | 81004422 Support Weld i
7 | 080-16067 | Carriage Bolt 1/2 - 13 UNC X 34, Gi. 5 4 15 | 81008277 | Mount Tab 2
8 | 852-006-059 | Flat Washer 9/16 x 1 3/4 x 25 2 16 | B10-002-124 | Ritger Wings 2




-
e Nl

DETAIL A

SERIES 1000 ROW CULTIVATOR

CUTAWAY ROTARY HOE SHIELD

1,2
SEE DETAIL B

9/16 FOR 30" ROWS
i 8/16 FOR 35/38"

41 | 031-DB00T
42 | 951-005-089

HHCS, 1/4- 20 UNC x 1 1/4 Gr. 5
2-Way Locknut, 1/4 - 20 UNC

DETALL B
) DWG, NO, 3208
REF.| PART REF} PART
NO. | NUMBER DESCRIPTICN QTY.§ NO. | NUMBER DESCRIPTION QTY.

1| 81004573 RH Wheel Assembly 1 21 ¢ 850-003-028 | Bolt - Cge 3/8 16 x 1 Gr. #5 2
2 | Biond574 LH Wheel Assembly i 22 | 852-001-007 | Washer - Lk 3/8 Med. Split SAE 4
3 | Bi004578 | Spring Assembly 2 23 | 853-D03-001 | Hair Pin 120 x 2 3/8 4
4 | B1004649 | Inner Mouni Tubs Weld 2 24 | 10304 WNut - Lock 1/2 - 13 UNC g
5 181004652 Tube Weld 2 25 | 951-D02-003 | Nuf - FL Wzlk 3/8 - 16 8
6 | 81004583 RH Battom Plate Weld 1 26 | 851-001-005 | Nut-Hex 3/8- 16 2
7 181004584 | LH Bottom Plate Wald i 27 1 035-42065 | Cofter Pin 1/4 x 1 3/4 PL (Replaced By 41 & 42) 2
B | 81004654 | RH Mound Plate (1936 Oniy) 1 28 | 81003338 | Cutaway Mount Piate (1957- | »
9 | 81004653 LH Mount Plate {1996 Cniy) i 28 | 81003339 Clamp Plate {1997 - ) i
10| 81004569 | Mounting Channel 2 30 | 47004581 | Guide Strap 2
11 | 81004582 | Mount Tube {22 Narrow Row) 1 31 | 81004580 | Spacer i
81004650 Mount Tube {28" Wide Row) 1 32 | 853-003-019 | Spring Pin 1/2x 2 1

12 | 810045649 [ Pin 2 33 181004078 | Compression Spring i
13 | B1004571 Inner Tube 2 34 81004570 | Washer 2
14 | 81004577 | Spacer 2 35 | 81004217 | Hub Flanga 1
15 | 81004572 | Diagonal U-Bolt 4 36 | 81004333 | Shaft Bearing 1
16 | 950-001 -126§ HHCB 1/2- 13%4 112 Gr. #5 3 37 | 81004216 | Hub Flange wHole i
17 | 850-001-142 | HHCS 12 - 13 3 1/2 Gr. #5 2 38 | B50-002-007 | Bolt - HHFL Walk 516 - 18 x 1 4
18 | 950-001-075 | HHCS 1/2- 13X 3 Gr. #5 2 39 | 81004585 Disc Wheel Centar i
19 | 953-003-034 | Clevis Pin #2x 1 114 2 40 1 951-002-002 | 516 Whiz Nut 4
20 } 950-001-105 [ HHCS 3/8- 16 x 1 Gr. #5 2 4
4




SERIES 1000 ROW CULTIVATOR

TUNNEL SHIELD MOUNTING

DWGE. NO, 3124

PART PART
NQ. | NUMBER DESCRIPTION QTy. NUMBER DESCRIPTICN QTY.

T | 03121035 | Set Scr-SqHd 3/8- 16 x 13/4 Cup 2 851-001-007 | Nuf - Hex 1/2 - 13 P
2 | 034-06117 | Nut-Hex Jm 3/8 Unc PI 2 052-001-004 | Washer - Lk 1/2 Med Split SAE 2
3 | 81004686 | Tunnel Shield Assembly 48" 2 962-001-007 | Washer - Lk 3/8 Med Split SAE 6
4 | 81004868 | Mouni Plate Weld 2 982.002-003 | Washar - Flat 3/8 Wrt 5
5 [ 81004671 | Mount Tube 30" Rows i 952-002-005 | Washer - Flat /2 Wrt - o
& | 81004677 | Chain 2 852-004-057 | Washer - Lk 1/2 Int - Ext 4
¥ |950-001-105 HHCS 3/8- 16 x 1 Gr. 45 2 853-005-002 | Pin - Hair Cotter 178 x 3 9/16 2
B |960-001-268 [ HHCS 1/2- 13x 9 Gr. #8 i 81004797 | Support Plate )
9 | 960-004-007 | Ser - Rd Hd Socke! 1/2- 13 x 1 1/4 2 810-001-850 | 3/8 x 1 78 Genter U-Bolt 5
10 1951-001-005 | Nut - Hex 3/8 - 16 2




7

SERIES 1000 ROW CULTIVATOR

TUNNEL SHIELD ASSEMBLY

DWG. NO. 3118
REF.| PART REF.| PART
NO. | NUMBER DESCRIPTION QTY.§ NO. | NUMBER DESCRIPTION oty
i | 810-001-640 | Turmel Channal 2 6 | 950-007-124 | 1/2 - 13 x 4 Hex Hd Boli Gr. #5 4
2 | 810-001-648 | Reinforcement Strap 12 7 | ©50-008-D22 [ 3/8 - 18 UNC x {1 Carr, Bolt 4
3 | 810-001-650 | 3/8 x 1 - 7/8 Canter U - Bokt 2 8 | 251-001-005 | 578 - 16 UNC Hex Nut B
4 | 81004665 Pivat Strap 2 9 851-005-028 [ 1/2 - 13 UNG Mac Lock Nut 4
5 81004670 Tunne! Shiefd 48° 2 10_ 052-001-007 Wa_s_her - Lk 3/8 Med. Spiit SAE 8

Ehl - An-dR

()




SERIES 1000 ROW CULTIVATOR

- SINGLE LIFT ASSIST ASSEMBLY

Drm~ O

DWGE. NO. 2883
RER| PART REF.; PART
NC. | NUMBER DESGRIPTION CTY. X NC. 1 NUMBER DESCRIPTION aTyY.
i | 81002664 Rear Mast Wald i 15 | 952-001-008 | Lock Washer 7/8 Inch a
2 ] 61004203 Front viast Waeld 1 16 | 951-001-010 | Hex Nut7/8-9 UNC g
3 1 B1004153 Mount Strap Weld 2 17 | 855-001-001 | Girease Fitting 3
4 | 81002661 Rear Guide Weld 1 18 | 850-001-568 | Tire And Rim Assembly 9.50.x15 1
§ | 880-001-071 | Compression Spring 2 {Sos Sect. 5Pg. 8)
& | 81002660 Front Guide Weld i 18 | B50-C08-008 | Square Head Set Screw 1/2-13 UNCx1® Fi
7 | 81002647 Link Am Wald 2 20 | 81002607 Caution Decai i
8 | 81002648 Cyflinder Arm Pin i 21 [ BDB-001-105 | Siem Collar 2
8 | 953-008-017 | Spring Pin 6/16x2 4 22 | B10-002-188 | Slesve 2
10 | 81004508 Hydraulic Cylinder 3x8 (Ses Sect. 3 Page 6) 1 23 | B1002655 Spring Guide Weld o
11 | ©60-001-186 | Hex Head Cap Screw 18 UNCx6 Gr. 5 2 24 | 034-05973 | Uni-Torque Lock Nut 3/4-10 UNC 2
{2 | 260-001-168 | Hex Head Cap Screw Flts 7x7 8 25 | 951-001-022 | Hex Nut 1-1/4-7 UNC D
850-001-210 | Hax Hd Cap Screw 7/8x10 Gr. 5 Fits TWIN 5x7 B 26 Castet Stem Spindle And Hub Ass'y
13 | 851-001-024 | Hex Nut 18 UNC 2 (See Sect. 5 Pg, 9)
i4 | 852.001-009 | Lock Washer 1 Inch 2 6013 Complete Single Lift Assist




SERIES 1000 ROW CULTIVATOR

HUB & SPINDLE/TIRE & RIM

DWG. NO. 3014

REF.: PART REF.| PART

NO. | NUMBER DESCRIPTION QTY.§ NO. | NUMBER DESCRIPTION QTY.
1 | 805-001-096 | Axle Weld 6 | 850-001-155 | Hub Cep

2 Hub Sub-Assambty (See Below) 7 §953-001-017 | Cotier Pin 5/32x1-1/2

3 | 850-001-153 | Outer Bearing Cone LM 67048 850-001-004 | Tire-5 Ply 9.5Lx 15"

4 | 802-000-007 | Washer 9 | 850-001-083 | Rim-6 Bolt 8 LB.x15"

5 | 951-005-002 | Slotted Nut 7/8-14 UNF 10 | 850-001-308 | Tire Valve

S N
o
-t e 1 a

HUB SUB-ASSEMBLY

DWG. NC, 1698
REF.| PART REF| PART
NO. | NUMBER DESCRIPTION QTY. | NC. | NUMBER DESCRIPTION aTy,
i | 850-009-157 | Hub Ass'y WiBearing Cups 1 5 ] 955-001-001 | Grease Fitting 5
2 | 850-007:164 | Seal Triple Lip G/R #16286 1 & | 850-001-189 | Inner Bearing Cup JL 69310 i
& | B50-001-154- | Inmer Bearing Cone 69349 1 7 | 850-001-158 | Outer Bearing Cup LM 87010 i
4 {950-011-006 | Wheel Bolt 1/2x1" 6 § | 850-001-655 | Wear Sleave i




SERIES 1000 ROW CULTIVATOR
WELD ONCASTPOINT _ . .

SWEEP SIDE VIEW

s 1/8 WELD 1/4 INGH BEAD X 1 INGH
LGNG ON REAR EDEE
i |

WELD /4 INCH BEAD X 2 INCH
LONG ON BOTH SIDES

SWEEP BOTTOM VIEW
WELD 144 INCH BEAD X 1 1/4 INCH

LONG AROUND SWEEP POINT \
A
) /4 - ) ) o
DWG, N, 3117
REF.| PART REE! PART
NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION _ Q7Y
81003270 | Awdlary Cast Point Kit AR

DWG. NO, 28614

REF.{ PART REF| PART
NO. i NUMBER DESCRIPTION QTY.8 NO. | NUMBER DESCRIPTION QTY.
1 | 956-004-002 | Reducer Bushing 1/2-14 Maie NPT To 3 6 | 821-001-145 § Plastic Cable Tie 21 Inch Lg, 3
8/8-18 Female NPT 7 1 521-001-144 | Plastic Cable Tie 14 Inch Lg. 3
2 | 957-002-015 | Hose Assambly 3/4x108 Inch Lg. i 8 | 958-D03-020 | Straight Adapter 3/4-16 C-Ring To {
3 1 956-005-003 | Elbow 20 Degree 1/2-14 Male NPT To i 1/2-14 Male NPT
9/16-18 Male 37 Degree JIC 9 | B56-007-002 | Tee 1/2-14 Femals NPT "
4 | 81004503 Cylindar 3x8, 3/4-16 O-Ring Poris 1. 10§ 856-008-022 | Rellef Valve 3/8-18 Female NPT i
(See Sect. 3B Pg. 6) 11§ 956-005-001 | Ebow 90 Degree, 3/4-16 O-Ring To 1
§ |[957-002-016 | Hose Assembly 3/Bx125 InchLg. i 516-18 Male 37 Degrea JIG




TELESCOPING REAR HITCH

SERIES 1000 ROW CULTIVATOR

DWGE. NO, 2862
{BEF.} PART REF.| PAHT
NO. | NUMBER DESCRIPTION QTY. § NO. | NUMBER DESCRIPTION QTyY.
1 81004163 Hitch Weld i § 14 | 859-001-008 | Bex Mut, 5/8-11 UNG 4
2 | 810-002-212 | Support Weld 2 15§ 952.001-008 | Lockwasher, 7/8 Inch 14
3 1 B10D4153 Mount Strap Weld 2 16 | 951-001-010 | Hex Nut, 7/8-8 UNC g
4 | 81004161 Hitch Plate Wald i 17 | 852-001-006 . Lockwasher, 3/4 Inch g
5 | B1004136 Deacal 2 18 | £51-001-009 | Hax hut, 3/4-10 UNC 4
_ 6 810-001-522 | Handle Weld i 19 | 960-001-147 | HHCS 5/8-11 UNCx2 1/2 Gir. & 4§
7 1 810-001-551 | Shield Mount Strap (Used With Rotary 4 20 | 950-001-168 | HHCS 7/8-9 UNCx3 Gr. 5 g
A Hoe Wheel & Rolling Shieids) 950-001-210 | HHCS 7/8x10 Gr. 5 Fits TWIN 5x7 8
8 | 810-001-526 | Collar 4 21 | 950-001-141 | HRCS 5/8-11 UNCx3 Gr. 5 o
8 | 810-001-527 | Spring 1 22 | 850-008-021 | Caniage Bolt, 5/8-11 UNCx1 14 Gr. 2 8
10 | 952-002-010 | Flat Washer, 1 Inch 1 23 | 81004620 Lock Plate 2
11 1 253-003-003 | Spring Pin, 1/4x1 3/4 i 24 1 950-001-210 | HHCS 7/8 - 8 UNC x 10, Gr. 5 8
12 | 875-001-038 | U-Boii 81004116 Compigte Hitch Ass'y
13 | 952-001-005 | Lockwasher, 5/8 Inch 2




SERIES 1000 ROW CULTIVATOR

TOOLBAR GAUGE WHEEL

DWE: NO, 2448
PART REF.! PART
NO. { NUMBER DESCRIPTION QTY. | NO. { NUMBER PESCRIPTICN QTY.
1 81003075 Mast Weld i 9 | 951-001-008 | Hex Nut, 5/8 - 11 UNC 4
2 | 81003256 | Backing Plate 1 10 | 952-001-005 | Lockwasher, 5/8 inch 4
3 | 81002095 Tire & Rim Assembly 1 11 | 861-005-037 | 2-Way Locknut, 3% - 10 UNC 1
4 | 810-002-100 | Hub w/Bearing Assembly (Replaced by 81003521) 1 12 | 850-001-273 | HHCS, 34 - 10 UNC x 12 GR. 5 1
47 | 81008521 | Hub w/Boaring Assembly (Replaces 810-002-100) i 13 | 950-001-101 | HHCS, 1/2 - 20 UNF x 1 1/4 GR. 5 4
5 | 81003078 Tube 2 14 | 700-81067 { Wheel Nut, 1/2 - 20 UNF 4
6 | B1003255 Ivast Mount Angle 2 15 | 861-001-007 | Hex Nut, 1/2 - 12 UNC bop
7 | 031-DB212 | HHCS, 1/2-13UNCx31/4GR.5 2 16 | 952-001-004 | Lockwasher, 1/2 Inch 2
8 | 950-001-143 | HHOS. 58 - 11 UNC x 7 GR. 5 4
TIRE AND RIM ASSEMBLY (205X 8 X 10)
DWG. NO. 2435
REF.| PART REF.| PART
NO. [ NUMBER DESCRIPTION QTY.§ NC. i NUMBER DESCRIPTION QTY,
1 875-001-176 | 20.5/8 x 10 Tire i 3 | 850-001-396 | Tire Valve | I
2 | B1DD3108 6x 10 Rim - 4 Boit 1




SERIES 1000 ROW CULTIVATOR

WARNING LIGHT KIT
1000 ROW CROP CULTIVATCR

FOLDING TOOLBARS

DWGE. NO. 2801

REF.| PART REF.| PART

NO. | NUMBER DESCRIPTION QTY. § NC. | NUMBER DESCRIFTION GTY.
1| 031-08007 HHCS 174 UNC x 1 14 Gr. 5 PL 8 10 | 38450002 Connacior Plug 7 Pin i
2 | 951-001-230 | Nut&/8 UNC PL 4 11} 38400004 Sirain Relief Spring i
3 | 35100000 Light, implement, LM Assy 1 12 | 882-001-005 | Washer - LK 5/8 Med 8
4 | 36100001 Light, implament, RH Assy i 13 [ 950-004-280 | HHCS 5/8-11 x 812 Gr. & 4
5 |821-001-145 | Cable Tie, Black 21 Inch 16 14 | 8243980 Cord Carriar 2
6 | 38809029 Hamess, Lighilng, Cuit 16’ (includes 10 & 1) i 15 | 81003527 AH Waming Light Bracket 1
7 | 81003020 5/8 U-Bolt 7 5/8 Canter 2 16 |} 81003528 LH Waming Light Bracket 1
8 | 81003404 Waining Light Bracket , 2 17 | 81003528 Instruction Warning Lights {Not Shown) i
9 | 034-05150 - | Locknut Stover /4 8 ’




